
MN0126_A 
22AUG2023 

1 
 

2013-2018 RAM 1500 

OEM Bumper Compatible Skid Plate 
INSTALLATION INSTRUCTIONS 

 

 

Your safety is extremely important to us. Working  on vehicles has ever-present hazards which require 

precautions at all times to avoid injury or death. We’ve outlined some precautions to take below in 

order to help you make informed decisions about your safety before installing this product. This is not 

an exhaustive list, and you must use your own good judgment before performing any work in each step 

of this installation. 

ALWAYS: 

- wear eye protection - wear steel toe footwear 
- use tire blocks and emergency brake - understand proper use of tools before use 
- disconnect battery(s) - work on a flat surface 
- use care when moving components - use care when lifting components 
- route electrical cables away from moving parts - insulate cables 
- identify all pinch points  - jack your vehicle from the OEM’s lifting points 
- wear gloves - torque all fasteners to suggested specs 
- identify slipping and tripping hazards - remove any hazards before starting on the job 

 

LIABILITY 
All liability for installation and use of this product rests with the owner. Improper installation, 

maintenance, and operation can result in serious injury or death as well as equipment or vehicle 

damage. Use this product at your own risk. 

 



MN0126_A 
22AUG2023 

2 
 

Kit Contents 

  Description SKU Quantity 

01 SKID PLATE, 4th GEN RAM, OEM FRONT 100199 1 

02 3/8 -16 x1.25 Hex Bolt 240165 2 

03 3/8 Flat Washer 240130 2 

04 M8 -1.25 x35mm Flanged Hex Bolt 240136 2 

05 3/8 -16 U-Nut, 1.125 Throat 240166 2 

06 M12 -1.5 x35mm Hex Head Capscrew 240140 2 

07 M12 Flat Washer 240141 2 

08 OEM Bumper Skid Plate 2013-2018 Ram 1500 Installation Instructions MN0126 1 

 

Install Process 

 
1. Insert the U-Nuts into the front suspension cross member. Insert from the large oval cutout with 

the flat part of the nut pointed down. The threaded portion should align with the hexagonal 

hole. 

 

2. Unbolt the rear bolt on the factory tow hooks (if equipped) and slide the skid plate above the 

tow hooks. If not equipped install the front of the skid plate using the supplied M12 hardware. 

3. Fasten the rear of the skid plate to the U-nuts inserted earlier and use the provided M8 Bolts for 

the other two holes which pick up on factory locations. 


